



PennDOT/NECEPT Technician Certification program

Test Results

Grading Agency: PSU Survey Research Center		Grading Date: 12/22/2016
Course Name: Concrete Field Testing Technician Certification Program		Course Location: Hollidaysburg
Course ID: 1702	District: 9	Test Date: 12/14/2016

ID	Total	Percent
4612	50	100%
1534	50	100%
1995	50	100%
167	50	100%
1199	50	100%
4661	50	100%
5838	50	100%
3334	50	100%
2271	50	100%
4242	50	100%
5625	50	100%
555757	50	100%
559876	50	100%
3818	50	100%
2384	50	100%
4094	50	100%
2202	50	100%
530	50	100%
858	49	98%
5597	49	98%
653	49	98%
3103	49	98%

ID	Total	Percent
2441	49	98%
3863	49	98%
3431	49	98%
556153	49	98%
5956	49	98%
647	49	98%
531	49	98%
5980	49	98%
4687	48	96%
5700	48	96%
6028	48	96%
6022	48	96%
559903	48	96%
1583	48	96%
433	48	96%
51666	48	96%
559819	48	96%
2828	48	96%
1067	48	96%
3947	48	96%
5285	48	96%
3017	48	96%

ID	Total	Percent
3803	48	96%
555576	48	96%
644	48	96%
1451	48	96%
5959	47	94%
559818	47	94%
5976	47	94%
2010	47	94%
682	47	94%
1181	47	94%
638	47	94%
559848	47	94%

ID	Total	Percent
3912	46	92%
2157	46	92%
511968	46	92%
559777	45	90%
2782	43	86%
555372	43	86%
5238	43	86%
5978	41	82%
5975	41	82%
5969	40	80%
5979	40	80%